
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly 
competitive prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships 
with certified factories across China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. 
Contact us today to discover how we can add value to your operations.

Metso GP100 Cone Crusher parts list
Part Number Description Weight Packing
140547 INSTRUCTION MANUAL,GP100 INSTRUCTION MANUAL,GP100

140571
INSTRUCTION MANUAL,G-LUBRICATING AND ADJUSTING EQUIPMENT,GP100, 

GP100S, GP11F, GP11M

MM0295902 
INSTRUCTION MANUAL,IC50 INSTRUCTION MANUAL,GP100/S, GP11F/M, GP200/S, 

GP300/S, GP500S, GP550
N11904093 DOCUMENT LIST,GP100 INSTALLATION & TRANSPORT
MM0210400 GYRATORY CRUSHER BASIC ASSY,GP100 5407.5kg

919881 LOWER FRAME ASSEMBLY,GP100 2898kg

949617145100 COUNTERSHAFT ASSEMBLY,G800-SARJA 171451 142.8kg

949628505700 COUNTERSHAFT,G800-SARJA 285057 33.6kg

285057A BILLET, SHAFT,G258,G158
701102600000 ROUND BAR,EN10060-110-EN10025-S355J0 78.33kg

949628505800 CASE,G800-SARJA 285058 80.69kg

418268 BILLET, COUNTERSHAFT, 115.5kg

N00191236 PIPE MATERIAL,ISO2938:74-20MNV6-236/140,ISO2938 252kg

701001602000 PLATE,EN10029-30A EN10025-S355J2
949638683200 BEARING HOUSING COVER,G800-SARJA 386832 3.68kg

701001580000 PLATE,EN10029-25A EN10025-S355J2 210kg

949640519400 PUSHING PLATE,G10-SARJA 405194 0.8kg

701102520000 ROUND BAR,EN10060-100-EN10025-S355J0 64.79kg

949641827000 BUSHING,G800-SARJA 110/85X27 418270 0.82kg

701102650000 ROUND BAR,EN10060-120-EN10025-S355J0 93.24kg

949641826900 BUSHING,G800-SARJA 110/85X39 418269 1.17kg

979650167300 SHIM SHEET,20X30X1,LAMINUM 0.01kg

703400128500 SHIM SHEET,BL1,0X205X1200,LAMINUM
703401976000 SEALING WAX,PERFECTSEALNO4 0.53kg

406202619345 AIR BREATHER,FC2021.N010-GX08,PARKER HANNIFIN, TM: FINN-FILTER 0.24kg

405302055000 ROLLER BEARING,NU 218 ECP,SKF 2.47kg

705302980000 ROLLER BEARING,30218 J2,SKF 2.68kg

7001633016 WASHER, LOCK,DIN25201 - M16-ZIN,NORDLOCK
704103111000 PLUG,DIN908-B-G1/2A-ST NITROC 0.04kg

7001530309 SCREW, HEXAGONAL,ISO4017-M16X45-8.8-A3A 0.1kg

403402105930 O-RING,JISB2401-G150-149.30X5.70 0.02kg

MM0218708 SHAFT SEAL,DIN3760-AS110X140X12-FKM 70 SHA 0.07kg

704405693269 PARALLEL KEY,DIN6885-AB22X14X100 0.25kg

701300565000 KEY BAR,DIN6880-22X14,DIN6880 2.54kg

418651 PIPE,R1/2X100+R1/2 G11 0.21kg

704208060000 MUFF,DIN1564-R1/2 0.07kg

701400450000 PIPE,EN 10255 - 21.3 X 2.6 - W 1.28kg

7008010002 THREADLOCKER, HARD,2875 / 275,PROTAC / LOCTITE
949617145000 LOWER FRAME,GP100/GP100S 1879.5kg

N11810030 LOWER FRAME CASTING,EN 10293:1997 G20Mn5
949617145400 ECCENTRIC SHAFT,G800-SARJA 171454 115.5kg

401400343680 PIPE,ST52N-368X70X375+2 202.65kg

949628505600 SETTING PISTON,GP100/GP100S 127.05kg

701928505600 PISTON CASTING,EN 1561:1997 GLJ200 168kg
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949628505900 HUB,GP100S 110.25kg

701628505900 HUB CASTING,EN 10293:1997 G20MN5 157.5kg

952431 SLIP RING,GP100 107.1kg

949628506200 FRAME BUSHING,G800-SARJA 285062 65.1kg

702141828100 FRAME BUSHING CASTING,G800 418281-G G-CUPB10SN 69.3kg

949628506300 RING,G800-SARJA 285063 10.5kg

702141828200 RING CASTING,G800 418282-G G-CUPB10SN 12.6kg

949628506400 SUPPORT BUSHING,G800-SARJA 285064 2.62kg

702141830200 SUPPORT BUSHING CASTING,G800 418302-G G-CUPB10SN 9.24kg

949638682930 DRIVE GEAR PAIR,G800-SARJA 386829+386830 78.75kg

701538682900 GEAR FORGING,G800 386829-T CRNIMO172
701538683000 GEAR FORGING,G800 386830-T CRNIMO172
919807 PISTON BOTTOM,G800SRJ 919807 21kg

701001730000 PLATE,EN10029-50A EN10025-S355J2 420kg

946557 CYLINDER BUSHING,GP100 61.71kg

401400343630 PIPE,ST52N-368X30X475+2 105kg

919803 COVER,G800 SRJ-919803 96.6kg

701001753000 PLATE,EN10029-80A EN10025-S355J2 672kg

949638684500 RING,G800-SARJA 386845 2.62kg

701001130000 PLATE,EN10029-12A EN10025-S355J2
949638685400 PROTECTION PLATE,G800-SARJA 386854 17.32kg

701001531000 PLATE,EN10029-20A MAT SPEC N11449414 168kg

949638685500 PROTECTION PLATE,G800-SARJA 386855 17.32kg

949640547100 SHIM SHEET,21X42X1 G-SARJA 405471 0kg

952763 ADAPTER,PRESSURE SEALING - GP100/100S 0.11kg

701101109000 ROUND BAR,EN10060-32-EN10025-S355J0 6.63kg

949641830000 PISTON GUIDE,G800-SARJA 418300 1.7kg

949641830100 O-RING,693,3X5,7 NBR 70 0.07kg

917291 SHIM PLATE 0.05kg

949646377800 HOSE CONNECTION,59XR2 G-SARJA 463778 0.63kg

701101985000 ROUND BAR,EN10060-65-EN10025-S355J0 27.3kg

MM0230953 O-RING,OR2501700, 17.00X2.50,TRELLEBORG  SEALING SOLUTIONS 0kg

406302285800 SEAL,300X330X22 N300-102,CFW 0.32kg

704002859970 CYLINDRIC PIN,ISO2338-12 M6X28-ST 0.03kg

704003080000 CYLINDRIC PIN,ISO2338-16M6X32-ST 0.02kg

406300555200 WASHER,NL20,NORD-LOCK 0.01kg

704500220000 WASHER, SPRING,DIN7980-10-A3A 0kg

704500230000 WASHER, SPRING,DIN7980-12-A3A 0kg

406300555100 WASHER,NL12,NORD-LOCK 0kg

406300555250 WASHER,NL24,NORD-LOCK 0.02kg

704103151000 PLUG,DIN908-B-G3/4A-ST NITROC 0.07kg

704103500000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M10X30-8.8-A3A 0.02kg

704103580000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M12X25-8.8-A3A 0.03kg

404103672400 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M12X160-8.8-A3A 0.15kg

704103710000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M16X40-8.8-A3A 0.09kg

704103810000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M20X60-8.8-A3A 0.22kg

N01530528 CAP SCREW, HEXAGONAL,ISO4014-M24X100-8.8-A3A 0.48kg

N01530194 SCREW, HEXAGONAL,ISO4017-M12X30-8.8-A3A 0.04kg

7001530412 SCREW, HEXAGONAL,ISO4017-M20X35-8.8-A3A 0.11kg

7001530420 SCREW, HEXAGONAL,ISO4017-M20X60-8.8-A3A 0.21kg

404405693635 PARALLEL KEY,DIN6885-AB32X18X65 0.3kg

403402104900 O-RING,SMS1586-34.20X3.00-NBR90 0.05kg

403402106060 O-RING,SMS1586-219.30X5.70-90SH 0.01kg

703402102220 O-RING,SMS1586-319.30X5.70 0.01kg

704104480000 SCREW, RETAINING,ISO4028-M16X20-45H-UNPLTD 0.01kg

708800866000 GEAR OIL,PRESSURE OIL 150 (NET 1000 KG/CONTAINER),TEBOIL 1050kg

495606-A CONTROL PLATE,S=0,4MM G8 0.03kg

495606-B CONTROL PLATE,S=1,0MM G8 0.07kg

575952 COVER 1.47kg

575950 HANDLE 0.16kg

701100130000 ROUND BAR,EN10060-10-EN10025-S235JR 0.64kg

575948 PLATE, www.LulanPanda.com 1.16kg

701000366000 PLATE,EN10029-4A EN10025-S235JR 33.6kg

575949 PLATE, RUBBER 0.16kg

703000060000 PLATE, RUBBER,3NBR (4,3KG/M2) (3X1400X10000 MM)
804007490000 WASHER, SPRING,DIN127-A10-A3A
7001530134 SCREW, HEXAGONAL,ISO4017-M10X20-8.8-A3A 0.02kg

704405729100 CAP SCREW, HXGNL SOCKET HEAD,DIN6912-M8X25-8.8 0.01kg

919704 PLUG,G11, G12 0.53kg

701102250000 ROUND BAR,EN10060-80-EN10025-S355J0 41.48kg

804815 O-RING,SMS1586-49.50X3.00-70SH 0kg

403402104820 O-RING,SMS1586-23.47X2.95-90SH 0.01kg

404602308000 PLUG, PLASTIC,NO 76,D.B.I.
7001530417 SCREW, HEXAGONAL,ISO4017-M20X50-8.8-A3A 0.21kg

916186 MAIN SHAFT ASSEMBLY,GP100 1076.25kg

285143 HEAD,GP100 494.69kg

701628514300 HEAD CASTING, ROUGH-MACHINED,G-CRMO25 535.5kg
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285150 MAIN SHAFT,GP100 514.5kg

285150A BILLET, MAIN SHAFT,GP100, 34CRNIMO6/ST.NR.1.6582 593.25kg

285166 SLIDE RING,G158 31.5kg

285166A BILLET, SLIDE RING,G158
418460 SEAL,G158 418460 5.25kg

403200235500 PIPE MATERIAL,EN60893-3-4 PF CC 201-595+4/460
418481 PROTECTION BUSHING,G158 16.8kg

401400342200 PIPE,ST52N-229X20X270+2 29.4kg

708801227000 UNIVERSAL GREASE,BEACON 2,ESSO
7001530310 SCREW, HEXAGONAL,ISO4017-M16X40-8.8-A3A 0.11kg

704501650000 GREASE NIPPLE,DIN71412-AM8X1 0.01kg

386960 COVER,G158 68.25kg

386961 MANTLE,G158
386962 FLANGE,G158
701001645500 PLATE,EN10029-35A EN10025-S355J2 294kg

418445 PLATE,G158 17.75kg

701001510000 PLATE,EN10029-20A EN10025-S355J2
418449 PLATE,G158
701000510000 PLATE,EN10029-5A EN10025-S355J2
927182 FRAME, UPPER,GP100 1071kg

N11810031 UPPER FRAME CASTING,EN 10293:1997 G20MN5
949638681800 SEAL,220/280X20 G800-SARJA 386818 0.53kg

941532 THRUST BEARING,GP100 & GP100S 35.7kg

949628505300 THRUST BEARING,G800-SARJA 285053 13.65kg

285053A BILLET, THRUST BEARING,G800 15.96kg

702128505300 THRUST BEARING CASTING,G800 285053-G G-CUPB10SN
949638682800 PRESSURE PLATE,GP100 & GP100S 12.08kg

701108002600 ROUND BAR,17CRNIMO6-260X47+2
949628505200 THRUST BEARING,G800-SARJA 285052 9.97kg

285052A BILLET, THRUST BEARING,G800 12.92kg

702128505200 THRUST BEARING CASTING,G800 285052-G G-CUPB10SN
285502-A PROTECTION PLATE,G158 11.55kg

285502-B PROTECTION PLATE,G158 11.55kg

386979 PROTECTION PLATE,G158 21kg

941233 SEAL,GP100/GP100S 1.16kg

MM0224317 PLATE, PLASTIC,6 ERTALON 6SA,ETRA
949641830800 SCREW,G800-SARJA 418308 0.01kg

701100210000 ROUND BAR,EN10060-12-EN10025-S235JR 0.92kg

406202557385 TAPERED SLEEVE,3525X85,FENNER,  TM: TAPER-LOCK 3.99kg

705303970000 ROCKER BEARING,GE 220 ES-2RS/C3,SKF 37.27kg

704007550000 WASHER, SPRING,DIN127-A20-A3A 0.01kg

404101573000 SECURITY RING,DIN472-320X6 0.73kg

N01532902 CAP SCREW, HEXAGONAL,ISO4014-M48X180-10.9-UNPLTD 3.57kg

704203927300 NUT, SELF-LOCKING,ISO7040-M30-8-A3A 0.23kg

N01570148 NUT, SELF-LOCKING,DIN985-M48-10-42CRMO4 HB304-361,DIN985 1.03kg

704207320000 PIN,ISO8746-3X6-A-ST 0.01kg

704501660000 GREASE NIPPLE,DIN71412-AM10X1 0.01kg

MM0275808 MACHINE PLATE,92X148 0.21kg

708801205000 GREASE,G,RETINAX
708801056000 GREASE,VISCOTONE VIS-8230,WYNNX
704405692555 PARALLEL KEY,DIN6885-A12X8X250
701300520000 KEY BAR,DIN6880-12X8
418919 BUSHING,GP100/100S 110/85,2X27,5 0.88kg

701400245950 PIPE,ISO2938-D112-ID63-S355J2H 55.55kg

418447 PROTECTION CAP,NUT M48 418447 GP-SERIES 0.13kg

495365 SCREW, REMOVING,M48X90 G-SARJA KORV.447672 2.31kg

7001530924 SCREW, HEXAGONAL,ISO4017-M48X90-8.8-A3A 1.89kg

949641834600 TOOL AND EQUIPMENT,G800 418346 35.7kg

705641834600 TOOL KIT,G800 ER.418346 25.2kg

804656 TOOL BOX,200X200X640 5.25kg

704102171000 EYE BOLT,ISO3266-M36, DIN580, ANSI B18.15M, C15 2.78kg

705600221100 WRENCH, OPEN END,ISO3318-75 2.78kg

804637 WRENCH, OPEN END,ISO1085-6X7 0.02kg

804638 WRENCH, OPEN END,ISO1085-8X9 0.02kg

705600225000 WRENCH, OPEN END,ISO1085-10X11 0.04kg

804640 WRENCH, OPEN END,ISO1085-13X17 0.08kg

804642 WRENCH, OPEN END,ISO1085-19X22 0.15kg

804643 WRENCH, OPEN END,ISO1085-24X27 0.26kg

804644 WRENCH, OPEN END,ISO1085-30X32 0.45kg

804645 WRENCH, OPEN END,ISO1085-36X41 0.73kg

705600257100 WRENCH, OPEN END,ISO1085-46X50 1.37kg

804646 WRENCH, OPEN END,ISO1085-55X60 1.99kg

804648 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-4 0.01kg

804649 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-5 0.02kg

804651 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-8 0.06kg

804652 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-10 0.11kg

804653 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-14 0.27kg
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804654 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-17 0.45kg

804655 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-32 2.1kg

N01807036 WRENCH, HIT BOX,DIN7444-36 0.79kg

705600380000 WRENCH, HIT BOX,DIN7444-46 1.08kg

705600384500 WRENCH, HIT BOX,DIN7444-65 2.26kg

705600385000 WRENCH, HIT BOX,DIN7444-75 3.52kg

705600441000 GREASE GUN,DIN1283-H 500 3.15kg

705600455000 HOSE,DIN1283-A 0.05kg

705600461000 MOUTH PIECE,DIN1283-C1 0.03kg

708900950000 PADLOCK,3020 0.21kg

949640589000 MEASURING TOOL,405890 1.37kg

405890-G MEASURE PIECE CASTING,G-SRJ PB
701104570000 CORD,EN10218-2-2.5UNNEALED 0.03kg

706301319000 FILTER CARTRIDGE,HC41,MAHLE 1.99kg

703402105020 O-RING,SMS1586-54.50X3.00-90SH 0.01kg

704518200300 O-RING,JISB2401-P38-37.70X3.50 0.05kg

708801063000 GREASE,AM ER.474620 MOLY (400G),RETINAX 0.42kg

7001530312 SCREW, HEXAGONAL,ISO4017-M16X50-8.8-A3A 0.11kg

704005590000 WASHER, LOCK,DIN93-17-ST 0.01kg

N01626325 WASHER,ISO7089-48-CK43/CK45 HB304-361 0.3kg

N02701369 O-RING,355.00X3.00-NBR70, 80643302500,TIIVISTEKESKUS 0.02kg

911547 CAVITY MODULE,GP100EF 646.8kg

814390490400 MANTLE,GP100 EF 0861-511 284.71kg

904904A BILLET,G49 297.15kg

814329529300 CONCAVE,GP100 EF 0861-511 280.1kg

295293A BILLET, CONCAVE,G49 S1000 295293 288.75kg

497701 SPACER RING,GP100EF 1.47kg

701103270000 ROUND BAR,EN10278-16-10025-S295GC 1.66kg

285968 CONCAVE PROTECTION,GP100EF, 285968 57.75kg

285968-1 PLATE,G49 45.46kg

701000777800 PLATE,EN10029-12A MAT SPEC N11449414 100.8kg

285968-2 PLATE,G49 11.34kg

N00172030 PLATE,EN10029-16A-MAT.SPEC N11449414,EN10029 134.4kg

285176 NUT,GP100 & GP100S, TR240X12-8H G800 32.13kg

285176A BILLET, NUT,G800 32.13kg

949656323800 PROTECTION BUSHING,G800-SARJA 563238 0.45kg

701102160000 ROUND BAR,EN10060-75-EN10025-S355J0 36.44kg

704209440000 CUP SPRING,DIN2093-A63 0.06kg

704203927240 NUT, SELF-LOCKING,ISO7040-M24-8-A3A 0.11kg

418501 SCREW,M24X280-8.8 498501 G49 1.16kg

911548 CAVITY MODULE,GP100F 653.1kg

814328537800 MANTLE,GP100 F-C 0861-511 269.66kg 856mm * 856mm * 515mm

285378A BILLET,G58-158, S1000 302.4kg

814317183600 CONCAVE,GP100 F 0861-511 365.81kg

949641828500 SPACER RING,GP100F-C & GP100S, ST52-3 1.72kg

911549 CAVITY MODULE,GP100MF 765.45kg

814317178300 CONCAVE,GP100 MF 0861-511 441.82kg

171783A BILLET, CONCAVE,G108 S1000 462kg

911550 CAVITY MODULE,GP100M 739.2kg

814318865500 CONCAVE,GP100 M 0861-511 411.76kg

188655A BILLET, CONCAVE,G138 S1000 425.25kg

911551 CAVITY MODULE,GP100C 696.15kg

814328537700 CONCAVE,GP100 C 0861-511 374.26kg 1056mm * 1056mm * 505mm

285377A BILLET, CONCAVE,G158 S1000 285377 388.5kg

916881-1 ECCENTRIC BUSHING,E16 52.5kg

171565 BEARING BUSHING,E16 G158 54.6kg

702141828000 BEARING BUSHING CASTING,G800 418280-G G-CUPB10SN 72.45kg

916881-2 ECCENTRIC BUSHING,E20 52.5kg

171551 BEARING BUSHING,E20 G158 56.7kg

916881-3 ECCENTRIC BUSHING,E25 52.5kg

171564 BEARING BUSHING,E25 G158 56.7kg

912122 LUBRICATING AND SETTING DEVICE,230V GP100/GP100S W/O COOLER 420kg

949617146800 OIL TANK,FOR SMALLER GP-LUBRICATION UNIT 231kg

285073 SIDE PLATE,G800
701000320000 PLATE,EN10029-3A EN10025-S235JR
285074 FRONT PLATE,GP100/100S 38.85kg

701200370000 FLAT BAR ROD,EN10058-20X6-EN10025-S235JR
386677 COUPLING BOX,G-SARJA
701400320048 PIPE,ISO2938-D140-ID80-S355J2H 85.47kg

386688 SUPPORT HOLDER,G-SARJA
701000776500 PLATE,EN10029-8A EN10025-S355J2
386690 HATCH INSTALLATION,G-SARJA
418049 COVER,G-SARJA 3.89kg

418050 BAR,G-SARJA
701200980000 FLAT BAR ROD,EN10058-50X12-EN10025-S355J0 6.59kg

949641804602 SEAL,G-SARJA418046-2 0.1kg

N00510302 PLATE, SPONGE RUBBER,6X1000X2000 28-84060 20IRH
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701200440000 FLAT BAR ROD,EN10058-25X6-EN10025-S235JR
701300090000 SQUARE BAR,EN10059-20-EN10025-S355J0
706203091000 HINGE,6010117 L=100 B=16 D=10,HAPPICH 0.13kg

N01574012 LEVER,60K7612,KIPP 0.05kg

704006970000 WASHER,ISO7089-12-140HV-A3A 0.01kg

N01530147 CAP SCREW, HEXAGONAL,ISO4014-M10X50-8.8-A3A 0.04kg

7001530208 SCREW, HEXAGONAL,ISO4017-M12X60-8.8-A3A 0.06kg

N01563012 NUT, HEXAGONAL,ISO4032-M12-8-A3A 0.02kg

704203927100 NUT, SELF-LOCKING,ISO7040-M10-8-A3A 0.01kg

704203927120 NUT, SELF-LOCKING,ISO7040-M12-8-A3A 0.01kg

N01839100 EYE BOLT,DIN 444 - BM12X55 - 4.6 0.01kg

708900942000 GLUE,A3 100ML TUBE,BOSTIK
386691 COVER INSTALLATION,G-SARJA
418045 COVER,G-SARJA
7001530196 SCREW, HEXAGONAL,ISO4017-M12X35-8.8-A3A 0.05kg

704208703000 NUT, CAP,DIN1587-M12-6A3A 0.03kg

949641804601 SEAL,G-SARJA418046-1
285123 TRAY,G-SARJA
701200035000 BAND,EN10048-1.5X16-EN10025-S185 0.2kg

701301270000 L-BAR,EN10056-1-25 X 25 X 3-EN10025-S235JR
704208070000 MUFF,DIN1564-R3/4 0.11kg

386856 DOOR,G800 OIKEA
701000171000 PLATE,EN10131-1.5 EN10130-DC01 AM 12.6kg

386857 DOOR,G800 VASEN
386858 FASTENING PLATE,G800
N00232021 PLATE, STEEL,EN10131-2 EN10130-DC01 AM
386859 SUPPORT HOLDER,G800
386860 COVER PLATE,G800
386861 FASTENING PLATE,G800 1.05kg

937831 HOSE CONNECTION,63/50 ASSEMBLY 1.37kg

937836 HOSE CONNECTION, 1.26kg

701400110000 PIPE,ISO2938-D63-ID50-S355J2H 9.5kg

418053 INSTALLATION BASEMENT,G-SARJA
MM0250604 COVER,GP100 & GP100S 2.39kg

MM0250584 PLATE,GP100 & GP100S 0.75kg

MM0250589 PLATE,GP100 & GP100S 0.71kg

501000509500 PLATE,EN10131-2 EN10025-S355J2 28.35kg

MM0240021 NUT, WELDING,IS8856-M10
704206960000 WASHER,EN28738-10-A3A-160HV
418055 SUPPORT HOLDER,G-SARJA
418090 FASTENING PLATE,G-SARJA
418091 MUFF,R2" G-SARJA S21 0.46kg

701400152200 PIPE,ISO2938-D71-ID56-S355J2H 11.76kg

418297 BASE PLATE,G800
418299 SUPPORT HOLDER,G800
701200190000 BAND,EN10048-3X40-EN10025-S185 0.99kg

701200895000 FLAT BAR ROD,EN10058-50X6-EN10025-S355J0
701301291000 L-BAR,EN10056-1-35 X 35 X 4-EN10025-S355JR
701403120000 PIPE,EN10305-1-28X2-E235+N 1.34kg

407701020009 PIPE,SSTL1102116-9 JPP 0.38kg

704102159000 EYE BOLT,ISO3266-M16 0.29kg

7001530094 SCREW, HEXAGONAL,ISO4017-M8X12-8.8-A3A
704208125000 MUFF,DIN1564-R1XR3/4
704400901000 CONNECTION,DIN2353-XS 12-ST-GT
704401370000 CONNECTION,DIN2353-XL22-ST-GT 0.21kg

704401550000 CONNECTION,DIN2353-XL28-ST-GT
706203070500 FRAME, LOCK,6020324 0.08kg

706203070550 LOCK REED,6020329 0.05kg

MM0250305 T-HANDLE,580 0163,HAPPICH 0.19kg

MM0250315 LOCK,602 0307,HAPPICH 0.04kg

418817 MUFF,R2 1/2" G-SARJA 0.65kg

701400159900 PIPE,ISO2938-D90-ID63-S355J2H 26.78kg

707402069950 CABLE TRAY,12.5X75FE
943805 PLATE, 0.79kg

914086 ANGLE IRON,G-SARJA 0.05kg

203943 ADJUSTING UNIT,ADJUSTING UNIT G-SRJ
416086 CHECK VALVE,RHD-12 S G10,14 0.22kg

706202441000 CHECK VALVE,RHD12-S,ERMETO 0.22kg

789641608700 COMPRESSION SPRING,1.6X10X21 ER.416087
949641802500 FLANGE PIPE,418025
701103500000 ROUND BAR,EN10278-45-10025-S295GC 13.12kg

701402831000 PIPE,EN10305-1-12X2-E235+N 0.51kg

706201083410 PRESSURE RELIEF VALVE,0 532 002 003,BOSCH REXROTH 1kg

MM0251855 PUMP,
MM0250978 PUMP,PLP10.2D0-81E1-LBB/BA-N-ELFS, 00372854,CASAPPA 1.58kg

MM0242071 CONVERSION ADAPTER,4008000
706201202100 COUPLING,GE191 ER.69019,CASAPPA 0.22kg
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706201202200 FASTENING FLANGE,L 201/L2002 ERITTELY 69020,CASAPPA
706202483800 TERMINAL PLUG,BUZ12-S,ERMETO 0.01kg

706202063000 CONNECTION,EVL12-S,ERMETO 0.21kg

801151 THROTTLE VALVE,9N-600-S,PARKER HANNIFIN 0.39kg

707200054700 SQUIRREL CAGE MOTOR,0.75/1500-230/400V B5 ER.N114471093 13.65kg

406203455400 CONNECTION,(PSS20/12),VOSS
406203448000 TUBE NIPPLE,764651(PUS 12 M),VOSS
706203451000 TUBE NIPPLE,765651(PUS12R),VOSS
704103197500 PLUG,DIN908-B-M18X1.5-ST ZNPH 0.02kg

704103365100 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M6X20-12.9 0.01kg

N01563010 NUT, HEXAGONAL,ISO4032-M10-8-A3A 0.01kg

704400810000 CONNECTION,DIN2353-DS12-B-ST-GT 0.09kg

704400865000 CONNECTION,DIN2353-KS12-ST-GT
704400895000 CONNECTION,DIN2353-QS12-ST-GT 0.29kg

404401300000 CONNECTION,DIN2353-KS20-ST-GT
203943/24 OIL PIPE,G10,G14
203943/25 OIL PIPE,G10,G14
203943/26 OIL PIPE,G10,G14 0.11kg

949641080800 OIL PIPE,G10,G14 0.11kg

704007470000 WASHER, SPRING,DIN127-A6-A3A
704103365000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M6X20-8.8-A3A 0.01kg

704006860000 WASHER,ISO7089-6-140HV-A3A 0kg

703402104720 O-RING,SMS1586-15.30X2.40-NBR90 0.01kg

706306138000 PRESSURE GAUGE,213.53.63.160BAR  LM G1/4B,WIKA 0.22kg

706300792470 CONNECTION,5-4G4MXSMO,PARKER HANNIFIN, TM: TRIPLE-LOK 0.05kg

706300793055 CONNECTION,5-4F642EDMXS,PARKER 0.03kg

706203312902 BALL VALVE,24-BKH-04-OC,DUNLOP HIFLEX 0.47kg

706300790008 CONNECTION,8-4C4OMXS,PARKER HANNIFIN, TM: TRIPLE-LOK 0.1kg

N86101021 HYDRAULIC PIPE,12X1.5 0.05kg

701402820110 PIPE,EN10305-1-12X1.5-E235+N+ZE 0.4kg

706300792140 NUT,8BMTXS,PARKER HANNIFIN, TM: TRIPLE-LOK 0.03kg

706300791010 TIGHTENING BUSHING,TXS12,PARKER 0.01kg

706302549120 QUICK COUPLING,SMK 20-12S-PK,STAUFF-TEST 0.05kg

MM0247042 DIRECTIONAL VALVE,DTDA-MCN-223,SUN HYDRAULICS 0.63kg

MM0247048 COIL,770-223 (230VAC),SUN HYDRAULICS 0.42kg

284456 ELECTRIFICATION, LUBR DEVICE,GP100, 230V
322529 LUBRICATING AND SETTING DEVICE CENTER,GP100, GP11,230VAC 50/60HZ
707400576600 CASE,EOTP 2.11 280X380X138,ENSTO ELECTRIC 5.46kg

498880 NAME PLATE,CONTROL UNIT CENTER,KILPI498880
930483 CABLE GROUP,LUBRICATION UNIT 230V,G8
707600400070 SOCKET CABLE,3M PISTOKE 220VAC ER.N11498130-C
707604032000 CABLE,VSKB-A3X1.5S,SSTL 0.13kg

707402075883 TERMINAL BUSHING,4604/8-1.5MM-PUN-L8,TSP 0kg

707402075802 ISOLATED CONNECTION,A1543G0.5-1MM,TSP
N05255748 CONNECTOR,C18309N21,WOODHEAD,  TM: MPM 0kg

N05227105 TERMINAL BUSHING,4404/7.1,5/7 DIN46228/1,OY KLINKMANN AB 0kg

707402165000 TERMINAL BLOCK,280-646,WAGO 0.02kg

707402165010 PE-TERMINAL BLOCK,280-637,WAGO
N05256233 LED,M22-LED230-W (LED-UNIT),216563,MOELLER ELECTRIC
N05256580 SIGNAL LAMP,M22-LH-Y,216781,MOELLER ELECTRIC
N05256235 LED,M22-LED230-G (LED-UNIT),216565,MOELLER ELECTRIC
N05256579 SIGNAL LAMP,M22-LH-G,216780,MOELLER ELECTRIC
707402069800 TIME RELAY,EAACT231M,CARLO  GAVAZZI
707301908850 SWITCH,RWH3/K20,Klockner -Moeller 0.05kg

930621 CABLE GROUP,LUBRICATION UNIT,G8
707604060000 CABLE,SSTL VSKB-A5X2.5S 0.28kg

N05227106 TERMINAL BUSHING,4405/12 2.5/12 DIN46228/1,OY KLINKMANN AB 0kg

407200061000 SQUIRREL CAGE MOTOR,2.2/1500-230/400V B5 ER.N11449204 23.1kg

706301429500 COUPLING,24/28-92SHER,ROTEX 1.01kg

MM0203716 SPARE PART KIT
806301430050 SPACER RING,24-92SH (Q55MM),ROTEX 0.01kg

949641802100 DISTANCE SLEEVE,G-MURSKAIN 418021 0.21kg

701101510000 ROUND BAR,EN10060-45-EN10025-S355J0 13.12kg

949641830500 PIPE 0.32kg

701403020000 PIPE,EN10305-1-22X1.5-E235+N 0.79kg

949641829800 PIPE
701403120100 PIPE,EN10305-1-28X2.5-E235+N
495334 PIPE
701403030000 PIPE,EN10305-1-22X2-E235+N 1.03kg

949641804700 OIL PIPE,G-SRJ 418047
706302736000 THERMOSTAT VALVE,7053-45,T&B HYDRAULIK AB 0.4kg

916809 NAME PLATES
916809-1 NAME PLATE,GP200S,GP300,GP300S,GP500,GP500S
916809-2 NAME PLATE,GP100,G11FINE,G11MFINE
916809-3 NAME PLATE,GP100S
903046 MACHINE PLATE,65X105 903046
916051 NAME PLATE SET
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210720-1 NAME PLATE,Control Unit Center
210720-2 NAME PLATE,Control Unit Center
210720-3 NAME PLATE,Control Unit Center
210720-4 NAME PLATE,Control Unit Center
210720-6 NAME PLATE,Control Unit Center
916051-7 NAME PLATE,Control Unit Center
210720-8 NAME PLATE,Control Unit Center
210720-9 NAME PLATE,Control Unit Center
418373 STRAINER,G-SARJA 1.68kg

701200090000 BAND,EN10048-3X20-EN10025-S185 0.49kg

N06265501 SCREEN MESH,V-500 AISI 316 MESH 500 MIC
7001530053 SCREW,HEXAGONAL,ISO4017 -M6X8-8.8-A3A
949641830600 CHOKE,G800-SARJA 418306
N02125055 THERMOSTAT AND NIPPLE,RT10117-5003+017-424066+017-437066,DANFOSS 1.05kg

707301530000 PRESSOSTAT,RT20017-5237,DANFOSS 1.25kg

706202090000 CONNECTION,GAI12-SR,ERMETO 0.11kg

706202117000 CONNECTION,MAV12-SR,ERMETO
706202225000 CONNECTION,EVL18-L,ERMETO
706202293000 CONNECTION,EVL22-L,ERMETO
406202409000 NIPPLE,RI1X3/4,ERMETO
706202413000 NIPPLE,RI1 1/4X3/4,ERMETO 0.11kg

706202413300 NIPPLE,RI1 1/4X1,ERMETO

MM0219350 
AIR BREATHER,S.340234 KORV. 706202619280,PARKER HANNIFIN, TM: FINN-

FILTER
0.21kg

MM0221023 HYDRAULIC PUMP,MHP30A294*BEMP1030,METARIS 15.75kg

MM0237745 SPARE PART KIT
MM0233747 SHAFT SEAL,402-2883-107,METARIS 0.03kg

707301583670 FLOAT SWITCH,ALM2-MS-L160-SV L1=110NO,KUBLER 1.05kg

707302082800 RESISTOR,URT623-2000W-1.5-380/220V+S6,LOVAL 2.31kg

707302083000 THERMOSTAT,3801.04 0.11kg

706301319300 FILTER,PI2214-58+MAHLEHC41,PUROLATOR 4.2kg

MM0203706 SPARE PART KIT
706301319350 CLOGGING INDICATOR,PIS3097 9402191102,PUROLATOR 0.16kg

949641825600 PROTECTION PLATE,G-SARJA 418256
701200170000 BAND,EN10048-3X30-EN10025-S185 0.75kg

706302545950 FASTENER PAIR,428 (GREEN),STAUFF 0.02kg

N02125311 SIGHT GLASS,LVA 30-S-A,MP-FILTRI 0.21kg

706204113900 PRESSURE RELIEF VALVE,619E, R3/4, 6BAR (RANGE 2-12BAR),GOETZE 0.63kg

706203454370 CONNECTION,148261(PSL18/12),VOSS 0.21kg

706203455700 CONNECTION,148321(PSL22/12),VOSS 0.21kg

706203457400 CONNECTION,148361(PSL28/18),VOSS
706203456000 TUBE NIPPLE,765301(PUL22R),VOSS
706203457800 TUBE NIPPLE,765351(PUL28R),VOSS
N02125133 PRESSURE GAUGE,233.50.100.16BAR  A + TL,WIKA 0.95kg

704003525000 SCREW,SLOT-HEAD,ISO1207-M4X35-5.8-A3A
704006880000 WASHER,ISO7089-8-140HV-A3A 0kg

704007270000 WASHER,ISO7089-30-140HV-A3A 0.06kg

704007510000 WASHER,SPRING,DIN127-A12-A3A 0.01kg

704103191100 SCREW PLUG,DIN908-B-G2A-ST NITROC 0.46kg

7001530072 CAP SCREW,HEXAGONAL,ISO4014 -M6X60-8.8-A3A
N01530011 SCREW,HEXAGONAL,ISO4017 -M4X16-8.8-A3A 0kg

7001530186 SCREW,HEXAGONAL,ISO4017 -M12X16-8.8-A3A
704203340000 STUD,DIN938-M10X25-8.8A3A 0.01kg

704203440000 STUD,DIN938-M12X30-8.8A3A 0.03kg

704203927040 NUT,SELF-LOCKING,ISO7040-M4-8-A3A
704203927060 NUT,SELF-LOCKING,ISO7040-M6-8-A3A 0kg

704203927080 NUT,SELF-LOCKING,ISO7040-M8-8-A3A 0.01kg

704401180000 CONNECTION,DIN2353-DL18-B-ST-GT 0.57kg

704401306000 CONNECTION,DIN2353-RS20-ST-GT 0.57kg

704401310000 CONNECTION,DIN2353-DL22-B-ST-GT
704401360000 CONNECTION,DIN2353-QL22-ST-GT
704401365000 CONNECTION,DIN2353-RL22-ST-GT
704401540000 CONNECTION,DIN2353-QL28-ST-GT 0.63kg

704406270000 SEAL RING,DIN7603-A17X21-CU 0kg

704406850000 SEAL RING,DIN7603-A60X68-CU 0.01kg

704505065500 HYDRAULIC HOSE,LOS 5-1 AC 10X630 0.15kg

704512001100 HOSE,LOS5-1-10
704512101100 CONNECTION SPINDLE,LOS5-1A10
704512103100 CONNECTION SPINDLE,LOS5-1C10
704512151100 CONNECTION BUSHING,LOS5-1-10
704505054600 HYDRAULIC HOSE,LOS 5-1 AA 10X1050 0.21kg

704505139000 HOSE,LOS5-1AC16X800 0.28kg

704512001160 HOSE,LOS5-1-16
704512101160 CONNECTION SPINDLE,LOS5-1A16
704512103160 CONNECTION SPINDLE,LOS5-1C16
704512151160 CONNECTION BUSHING,LOS5-1-16
704505166745 HOSE,LOS5-1AC20X 900 0.42kg
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704512001200 HOSE,LOS5-1-20,LETKULOS5-1-20
704512101200 CONNECTION SPINDLE,LOS5-1A20,LIITINKARA LOS5-1A20
704512103200 CONNECTION SPINDLE,LOS5-1C20
704512151200 CONNECTION BUSHING,LOS5-1-20 1.05kg

706303880000 THERMOMETER,A5203.63.0/120°C.L100/6.G1/2B,WIKA 0.21kg

403402105140 O-RING,SMS1586-84.50X3.00-90SH 0.01kg

705202730000 BALL VALVE,LVI3710012 (LEK4R1)
707701304016 REDUCTION UNION,11 306 08-1PK21/16PT33.08,SSTL
707701209009 PIPE TERMINAL,11 310 13-3,SSTL
707401180516 CABLE SEAL,SKINTOP STR 16, 53015140,LAPPKABEL 0.01kg

707701702029 BUSHING SEAL,17 101 29-6,SSTL 0.53kg

707701713016 BUSHING SEAL,KT3.16,ENSTO CONTROL 0.05kg

707701317029 NUT,BACK,17 405 29-1,SSTL
171377/107 OIL PIPE,G10,G14
701403000500 PIPE,EN10305-1-20X2-E235+N 0.92kg

704602304000 PLUG,PLASTIC,NO 36,D.B.I. 0.01kg

704602305800 PLUG,PLASTIC,NO45,D.B.I.
703400130000 THREAD TAPE,3265312.5,HIFLON
704501365000 SCREW,SOCKET FLAT HEAD,ISO10642-M6X16-8.8-A3A,ISO10642
706301333000 MAGNETIC PLUG,203-11-3A-05 (R3/4X100),REGELTECHNIK 0.19kg

706202403000 NIPPLE,RI3/4X1,ERMETO 0.26kg

704401520000 CONNECTION,DIN2353-KL28-ST-GT 0.47kg

704406540000 SEAL,DIN7603-A26X31-CU 0.01kg

707302090000 MULTI FLANGE,MC 25
7001530102 SCREW,HEXAGONAL,ISO4017 -M8X20-8.8-A3A 0.01kg

340335 STICKER,OIL,GP100,GP100S
912378 LUBRICATING AND SETTING DEVICE,110V GP100/GP100S W/O COOLER 420kg

948468 DIRECTIONAL VALVE 0.68kg

418751 FRAME,EN-AW 6082 T6 / ALSIMG T6 0.38kg

N02445184 DIRECTIONAL VALVE,CVUA-6-PDN-2-M-U-10,EATON, TM: VICKERS 0.48kg

804449 CAP SCREW,HXGNL SOCKET HEAD,ISO4762-M5X10-8.8-A3A 0kg

706304040110 SOLENOID SWITCH,617947 110VAC50/115VAC60,EATON,  TM: VICKERS 0.42kg

284457 ELECTRIFICATION,LUBR DEVICE,GP100,115V
322530 LUBRICATING AND SETTING DEVICE CENTER,GP100,GP11,115VAC  50/60HZ
930538 CABLE GROUP,LUBRICATION UNIT 115VAC
707600400080 SOCKET CABLE,3MPISTOKE110VAC
802484 SIGNAL LAMP,RL-GE/F1 2.4W 130V BA9,Klockner-Moeller
912379 LUBRICATING AND SETTING DEVICE,24VDC GP100/GP100S W/O COOLER 420kg

N02445185 SOLENOID SWITCH,617946 24V DC,EATON, TM: VICKERS 0.48kg

284458 ELECTRIFICATION,LUBR DEVICE,G8 24VDC
322531 LUBRICATING AND SETTING DEVICE CENTER,GP100,GP11,24VDC
930539 CABLE GROUP,LUBRICATION UNIT 24VDC
707600400050 SOCKET CABLE,3M PISTOKE 24VDC ER.N11498130-A 0.32kg

N05256230 LED,M22-LED-W (LED-UNIT) 216557,MOELLER ELECTRIC
N05256581 ADAPTER,M22-A,216374,MOELLER ELECTRIC
N05256232 LED,M22-LED-G (LED-UNIT),216559,MOELLER ELECTRIC
955100 LUBRICATING AND SETTING DEVICE,IC50 24V GP100/GP100S W/O COOLER 420kg

954278 ELECTRIFICATION,LUBR DEVICE,IC50,GP100
954195 LUBRICATING AND SETTING DEVICE CENTER,IC50 - GP1XX
954247 CABLE GROUP,IC50,LUBRICATION  UNIT,GP100/100S,GP11F/11M
707600424000 CABLE,LIYCY 4X0.5,LAPPKABEL 0.08kg

N05227107 TERMINAL BUSHING,4401/6 0.5/6 DIN46228/1,OY KLINKMANN AB
707604043000 CABLE,SSTL VSKB-A4X2.5S 0.23kg

707401180521 CABLE SEAL,SKINTOP STR 21, 53015150,LAPPKABEL
707701713520 MEMBRANE SEAL,SSTL 1730764-6 (10-14MM) 0.01kg

N05256100 RESISTOR,120 OHM. 0.25W,BEBEK
N05256418 TERMINAL BLOCK,STS 2.5-QUATTRO,PHOENIX CONTACT
N05256419 TERMINAL BLOCK,STS 2.5-TWIN,PHOENIX CONTACT
N05256973 TERMINAL BLOCK,STS 2.5-QUATTRO-PE,PHOENIX CONTACT
N02495139 PROGRAMMABLE LOGIC CONTROLLER,2024 UNIVERSAL I/O MODULE,EPEC OY 0.84kg

N05255789 FUSE,6.0039
N05256402 FUSE BASE,ZSI 6-2/FC LD,WEIDMULLER 0.05kg

N11449748 PLUG,AMPSEAL 770680-4+770854-3,SPEC N11449748 0kg

N11449749 PLUG,AMPSEAL 770680-5+770854-3,SPEC N11449749 0kg

N11449747 PLUG,AMPSEAL 770680-1+770854-3,SPEC N11449747 0.53kg

MM0285539 PLUG,RUBBER,AMPSEAL 770678-1,TYCO ELECTRONICS, TM: AMP
N05227141 CONTACT,770854-3,TYCO ELECTRONICS, TM: AMP
MM0285537 GASKET,AMPSEAL 770670-1,TYCO ELECTRONICS, TM: AMP 0kg

MM0285540 PLUG,AMPSEAL 770680-1,BLACK,TYCO ELECTRONICS, TM: AMP 0.01kg

N11449750 PLUG,AMPSEAL 776286-1+770854-3,SPEC N11449750 0kg

MM0285523 PLUG,AMPSEAL 776286-1 BLACK,TYCO ELECTRONICS, TM: AMP 0kg

707301593600 PLUG POINT,HAN10E ER.488647-B,HARTING
N02430302 TERMINAL PLUG,VSTIM14X1.5-ED,PARKER HANNIFIN, TM: ERMETO 0.02kg

943875 SENSORS INSTALLATION,G-LUBRICATION UNITS
N02495325 TEMPERATURE SENSOR,MBT5252 084Z8214,DANFOSS 0.44kg

N02495335 TEMPERATURE SENSOR,MBT152 084Z4308,DANFOSS 0.08kg

N02495326 TEMPERATURE SENSOR,MBT5252 084Z8215,DANFOSS 0.47kg
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N02495336 TEMPERATURE SENSOR,MBT152 084Z4310,DANFOSS 0.08kg

7008010021 TIGHTNESS PASTE,5874 / 574,PROTAC / LOCTITE
706200009700 MOUNTING LINK,31314 D=25.4,ABA 0.02kg

N01530056 SCREW,HEXAGONAL,ISO4017 -M6X20-8.8-A3A 0.01kg

MM0224497 PRESSURE SENSOR,MBS3050- (060G3994),DANFOSS 0.26kg

406201985000 CONNECTION,MAV8-SR,ERMETO 0.9kg

706203447500 CONNECTION,PSS12/8,VOSS 0.11kg

N44455440 HOSE,LOS5-1UV5X450 0.21kg

704512001050 HOSE,LOS5-1-5
704512121050 CONNECTION SPINDLE,LOS5-1U5
N44455441 CONNECTION SPINDLE,LOS5-1V5
704512151050 CONNECTION BUSHING,LOS5-1-5
950817 BUTTON BOX,IC50, LOCAL CONTROL PANEL
N05219005 CASE,M22-I4, 216539,MOELLER ELECTRIC
N11905133 STICKER,IC50 LOCAL CONTROL PANEL STICKER
707401180570 NUT, BACK,GMK 16,LAPPKABEL 0.01kg

707301593800 SOCKET PLUG,HAN10E ER.488648-A,HARTING 0.25kg

707600504700 CABLE,PUR S 60 12X0.75 NR,LAPP GROUP, TM: ?LFLEX
N05256572 SIGNAL LAMP,M22-LH-Y/A/LED-W,MOELLER ELECTRIC 0.01kg

N05256571 SIGNAL LAMP,M22-LH-G/A/LED-G,MOELLER ELECTRIC 0.01kg

N05256716 PUSH BUTTON,M22-DL-B-KC10-LED C-B,MOELLER ELECTRIC
N05256547 SWITCH,M22-WK3/KC20,MOELLER ELECTRIC 0.01kg

MM0265865 
LUBRICATING AND SETTING DEVICE,230-480V: GP100 & GP100S 60Hz IC50 W/O 

COOLER
420kg

MM0297150 ADJUSTING UNIT,GP100/S 460V 60Hz
MM0296837 SQUIRREL CAGE MOTOR,0.9KW-460V-60HZ-1800RPM-80G4-IM B5,VEM 12.29kg

MM0296836 SQUIRREL CAGE MOTOR,2.6KW-460V-60HZ-1800RPM-100L4-IM B5,VEM 24.68kg

706202619280 AIR BREATHER,S.340234,PARKER  HANNIFIN, TM: FINN-FILTER 0.21kg

MM0248249 HYDRAULIC PUMP,MHP315A293BIXX1266,METARIS 9.13kg

N02125303 OIL LEVEL INDICATOR,LVA 30-S-A-M12-P01,MP-FILTRI 0.24kg

203947 AIR COOLER INSTALLATION,GP100/S 36.75kg

MM0253396 COOLER,GP100/S & GP11,YONGHONG 34.65kg

MM0253345 COOLER,MSRE-226,YONGHONG 36.75kg

MM0253357 STICKER,GP100/S & GP11 COOLER 0.01kg

MM0248511 STICKER,WARNING (SMALL),ANSI Z535/ISO 3864 HARMONIZED
MM0230006 STICKER,HOT SURFACE (SMALL),ANSI Z535/ISO 3864 HARMONIZED
952128 STICKER, ROTATION DIRECTION,GP-LUB UNIT 0.01kg

704505169250 HOSE,LOS5-1AA25X1300 0.86kg

704512001250 HOSE,LOS5-1-25 www.LulanPanda.com
704512101250 CONNECTION SPINDLE,LOS5-1A25
704512151250 CONNECTION BUSHING,LOS5-1-25
704505169400 HOSE,LOS5-1AC25X600 0.53kg

704512103250 CONNECTION SPINDLE,LOS5-1C25
704103166000 PLUG,DIN908-B-R1-ST SKNITR 0.12kg

915803 AIR COOLER INSTALLATION,G-MURSKAIMET 52.5kg

706302735600 COOLER,LAC 033-4,OILTECH AB 51.45kg

N02154574 SQUIRREL CAGE MOTOR,100-4-2,2 230/400-50 B14,(OILTECH) 25.2kg

N02154087 COOLER,LD-033,OILTECH 17.12kg

N02154753 BLADE,650-4-25-PPG-8VL-28 SHAFT,OILTECH 2.62kg

N02154754 HOUSING,FH33,OILTECH
N02154723 MOTOR BRACKET,MF33+44-100-B14,OILTECH
N02154755 FOOT,07-56,OILTECH www.LulanPanda.com
N02154708 GUARD,FG33-44,OILTECH
704103266000 PLUG,DIN909-R1 1/4-ST ZNPH 0.19kg

701401026200 PIPE,EN10220-21.3X3.2-E235 1.47kg

MM0297155 AIR COOLER INSTALLATION,GP100/S 460V 60Hz 52.5kg

MM0297154 COOLER,LAC 033-4 460V 60Hz,OILTECH AB
MM0297131 SQUIRREL CAGE MOTOR,2.6KW-460V-60HZ-1800RPM-100L4-IM B14,VEM 24.68kg

912545 HOSES AND PRESSURE ACCUMULATOR,G800 5M 95.55kg

912544 PRESSURE ACCUMULATOR INST,10 L 59.85kg

289679 CARRIER,G8 11.13kg

386874 RESTRICTOR VALVE,G-SARJA 8.4kg

386873 FRAME,G-SARJA 7.25kg

701300341000 SQUARE BAR,EN10059-100-EN10025-S355J0 82.42kg

418321 SCREW, STEERING,G-SARJA 0.95kg

701102425000 ROUND BAR,EN10060-90-EN10025-S355J0 52.4kg

418322 SLIDE,G-SARJA www.LulanPanda.com 0.16kg

701101380000 ROUND BAR,EN10060-40-EN10025-S355J0 10.35kg

949646371200 SPRING,1.6X15X23 G-SARJA 463712 0.02kg

703402104980 O-RING,SMS1586-44.20X3.00-90SH 0kg

418323 HYDRAULIC ADAPTER,M50X1.5-M50X1.5 G-SARJA 1.78kg

497661 LINK 0.63kg

497666 COVER 3.89kg

N02445614 PRESSURE ACCUMULATOR,SB330-10A1/112U-330A,HYDAC 33.08kg

N01530192 SCREW, HEXAGONAL,ISO4017-M12X25-8.8-A3A 0.03kg

704602303500 PLUG, PLASTIC,NO 35,D.B.I.
704602307000 PLUG, PLASTIC,NO 50,D.B.I. 0.01kg
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938479 MARK PLATE,4 L PAINEAKUT 0.05kg

704005672000 WASHER, LOCK,DIN93-37-ST 0.04kg

804401280000 CONNECTION,DIN2353-DS 20-B-ST-GT
704401470000 CONNECTION,DIN2353-DL28-B-ST-GT 0.27kg

706300787840 HOSE TIGHTENER,202 KOKO 80,PA-RI 0.17kg

704518050200 SPLIT FLANGE PAIR,LOS5-31.5
704505169394 HOSE,LOS5-1AA25X5000 5.46kg

404506378370 HOSE,LOS5-2UU16X4000 2.62kg

704512002160 HOSE,LOS5-2-16 www.LulanPanda.com
704512121160 CONNECTION SPINDLE,LOS5-1U16
704512152160 CONNECTION BUSHING,LOS5-2-16
404508341020 HOSE,LOS5-4KK31.5X2300 8.29kg

704512004315 HOSE,LOS5-4-31.5
704512154315 CONNECTION BUSHING,LOS5-4-31.5
704512411315 CONNECTION SPINDLE,LOS5-4K31.5
MM0209335 OIL HOSE,5000 MM
N02106121 OIL HOSE,OILER 063,TEKNIKUM
919892 SENSOR INSTALLATION,G8 5.78kg

915580 COVER,G3310 1.11kg

919893 PROTECTION PIPE,G8 0.9kg

701402921000 PIPE,EN10305-1-16X2-E235+N 0.07kg

916035 SENSOR PIPE,G3310 0.11kg

915617 NIPPLE,G3310 ER.915617 0.02kg

401300820000 HEXAGONAL BAR,EN10278-22 H11-EN10087-10S20+C
916033 SENSOR PIPE,G3310 0.05kg

N00455015 PIPE,DIN1795 15X1.5-ALMGSI0.5F23
804834 SENSOR,EDS-200-LOKOMOER.804834,MICRO-EPSILON 1.5kg

804816 O-RING,BS4518-40.20X3.00 0.05kg

706302545740 FASTENER PAIR,216 (GREEN),STAUFF
704003814000 SCREW, SLOT-HEAD,ISO1207-M6X50-5.8-A3A 0.01kg

446898 SUPPORT HOLDER,G12 0.84kg

701301370000 L-BAR,EN10056-1-50 X 50 X 5-EN10025-S235JR
575980 PROTECTION PLATE, 1.37kg

N01530143 CAP SCREW, HEXAGONAL,ISO4014-M10X40-8.8-A3A 0.04kg

949648751700 DAMPER,G-SARJA 487517 13.42kg

487516 PLATE,LEVY 5.41kg

MM0294250 SCREW PLUG, www.LulanPanda.com 0.62kg

701103490000 ROUND BAR,EN10278-40-10025-S295GC 10.35kg

MM0294245 PLATE, www.LulanPanda.com 4.77kg

701001420000 PLATE,EN10029-16A EN10025-S355J2 134.4kg

706300275000 ELASTIC DAMPER,ER. 487517-2 9.45kg

704501390000 SCREW, SOCKET FLAT HEAD,ISO10642-M12X35-8.8-A3A 0.03kg

MM0238216 DAMPER ASSEMBLY,GP100 32.21kg

7004205203 CHECK, RUBBER,.539607-45 5.25kg

704103430000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M8X25-8.8-A3A 0.01kg

406303279919 V-BELT PULLEY,400X6SPB-TL(3525),TOHMAC 34.23kg

706303280150 V-BELT PULLEY,630X5SPC-TL(4535),TOHMAC 106.05kg

933906 FEED HOPPER ASSEMBLY 325.5kg

934708 FEED HOPPER 325.5kg

N11901029 PLATE 37.06kg

N11901031 PLATE 108.15kg

N11901032 PLATE 30.34kg

N11901033 PLATE 23.73kg

N11901035 PLATE 6.51kg

N11901036 PLATE 2.52kg

N11901037 PLATE 2.94kg

N11901040 PLATE 1.78kg

N11901041 PLATE 29.82kg

701000777400 PLATE,EN10029-8A MAT SPEC N11449414 67.2kg

N11901038 PLATE 10.92kg

497688 LIFTING EYE,GE1315P 1.58kg

934079 SUPPORT, www.LulanPanda.com 0.11kg

701200720000 FLAT BAR ROD,EN10058-40X8-EN10025-S355J0
934060 HATCH 3.99kg

N11900741 PLATE 3.15kg

701000644000 PLATE,EN10029-6A MAT SPEC N11449414 50.4kg

N11900742 ROUND BAR 0.32kg

N11900743 ROUND BAR 0.21kg

N01563016 NUT, HEXAGONAL,ISO4032-M16-8-A3A 0.03kg

N01530321 CAP SCREW, HEXAGONAL,ISO4014-M16X70-8.8-A3A 0.15kg

704203927160 NUT, SELF-LOCKING,ISO7040-M16-8-A3A 0.04kg

934118 LEVEL SWITCH ASSEMBLY,PINTAVAHTI, KOKOONPANO 5.96kg

935308 SUPPORT HOLDER 3.15kg

908023-1 PLATE,BL5 2.1kg

935307 PLATE 0.84kg

701000610000 PLATE,EN10029-6A EN10025-S355J2
935309 PLATE 0.24kg
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N02118967 FASTENING PLATE,SP 4,STAUFF 0.05kg

908023-6 FLAT BAR,30X6 0.12kg

701200560000 FLAT BAR ROD,EN10058-30X6-EN10025-S355J0
706203060615 HINGE,KLR 80/50,ERIKOISSARANA 0.21kg

N01530138 SCREW, HEXAGONAL,ISO4017-M10X30-8.8-A3A 0.03kg

804006920000 WASHER,ISO7089-10-140HV-A3A 0.01kg

706302546050 FASTENER PAIR,DIN-3015-LKP-4-G30-PP,STAUFF 0.01kg

704103391000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M6X45-8.8-A3A 0.01kg

N11901579 ELECTRIFICATION, LEVEL SWITCH,GP-SERIES 1.68kg

707301593050 CONNECTOR CABLE,8030P1E85M050H,OEM -AUTOMATIC OY 0.21kg

707301593520 PLUG POINT,HAN6E ER.488647-G,HARTING 0.21kg

707301593780 SOCKET PLUG,HAN6E ER.488648-E,HARTING 0.11kg

707401161100 ULTRASONIC SENSOR,3RG60 13-3AD00,SIEMENS 0.22kg

187764 HOPPER, LOWER, INSTALLATION,LT800 231kg

292342 SUPPORT HOLDER 79.8kg

321528-8 PLATE 7.67kg

321528-7 PLATE 26.25kg

321528-6 PLATE, www.LulanPanda.com 3.04kg

499412 PLATE 6.83kg

321528-5 PLATE 1.26kg

292336 SUPPORT HOLDER 53.55kg

321528-3 PLATE 7.98kg

321528-4 PLATE 7.46kg

321528-1 PLATE 1.16kg

321528-2 PLATE 0.27kg

321521 SIDE PLATE 13.65kg

321523 SIDE PLATE 15.75kg

321526 PROTECTION RUBBER 26.25kg

499430 PLATE, RUBBER 13.65kg

703000115000 WEAR RUBBER,15 17,6KG/M2 15X1400X10000MM,TKA 1.05kg

499418 SUPPORT HOLDER 3.68kg

701200905000 FLAT BAR ROD,EN10058-50X8-EN10025-S235JR
701100480000 ROUND BAR,EN10060-20-EN10025-S355J0 2.59kg

499440 FLAT BAR 3.04kg

N01530201 CAP SCREW, HEXAGONAL,ISO4014-M12X45-8.8-A3A 0.06kg

499417 FLAT BAR 4.09kg

499432-1 PLATE, RUBBER 11.55kg

704100570000 WASHER,DIN440-R14-100HV 0.04kg

N01530427 CAP SCREW, HEXAGONAL,ISO4014-M20X70-8.8-A3A 0.24kg

7001570020 NUT, SELF-LOCKING,ISO7040-M20-8-A3A 0.11kg

704007130000 WASHER,ISO7089-20-140HV-A3A,ISO7089 0.02kg

704007040000 WASHER,ISO7089-16-140HV-A3A 0.01kg

499432-2 PLATE, RUBBER 11.55kg

499432-3 PLATE, RUBBER, www.LulanPanda.com
933933 DISCHARGE HOPPER INSTALLATION 199.5kg

171561 HOPPER, UPPER PART,GP100 189kg

701100771000 RIBBED BAR,ISO 6935-2-25 RB 400W 4.17kg

418209 NUT,G14 0.53kg

418311 FLAT PLATE,G800 1.47kg

418312 PLATE, RUBBER,G800 1.05kg

703000105000 WEAR RUBBER,10 11,7KG/M2 10X1400X10000MM,TKA
7001530198 SCREW, HEXAGONAL,ISO4017-M12X40-8.8-A3A 0.11kg

N01530330 CAP SCREW, HEXAGONAL,ISO4014-M16X110-8.8-A3A 0.21kg

933934 DISCHARGE HOPPER INSTALLATION 73.5kg

285177 HOPPER, LOWER PART,GP100/100S 63kg

701200945000 FLAT BAR,EN10058-50X10-EN10025-S355J0
418210 FASTENING PIECE 0.53kg

701201140100 FLAT BAR ROD,EN10058-60X10-EN10025-S355J0
418313 PLATE, RUBBER,G800 6.3kg

707200158500 SQUIRREL CAGE MOTOR,90/1500-380 ER.N114487148,ABB 682.5kg

707200159000
SQUIRREL CAGE MOTOR,90KW-400/690V-50HZ-1500RPM-B3, ER. 

N114487148,ABB/VEM
609kg

707200213410 SLIP RING MOTOR,75/1500-230/400V B3 ER. N114498954 745.5kg

707200214000 SLIP RING MOTOR,90/1500-230/400V B3 ER. N114498376 934.5kg

MM0227994 SQUIRREL CAGE MOTOR,75KW(100HP)-400/690V-50HZ-280S/M-1500RPM-B3R,WEG 756kg

MM0227996 SQUIRREL CAGE MOTOR,90KW(125HP)-400/690V-50HZ-280S/M-1500RPM-B3R,WEG 772.8kg

MM0289553 SQUIRREL CAGE MOTOR,75KW-400/690V-50HZ-1500RPM-280 S4-IM B3,VEM 546kg

707200241000 ELECTROLYTIC STARTER,R120/260A,CIM 194.25kg

MM0275843 SPARE PART KIT
MM0222940 PUMP UNIT,559523 R120 R200,VEM 9.45kg

MM0259323 CONTACTOR,R120/260,VEM  MOTORS 3.68kg

707200243000 STARTING RESISTANCE,DOEMO6 75KW,HELMKE ER.497686 94.5kg

499800-B DRIVE UNIT INSTALLATION,LT800 577.5kg

292496 DRIVE UNIT INSTALLATION 546kg

321660 DRIVE DEVICE
292297 SUPPORT, HYDRAULIC MOTOR 73.5kg

321435-2 PLATE 21kg
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321435-1 PLATE 31.5kg

321436 PLATE
321435-3 PLATE 1.05kg

315393 SHAFT 23.1kg

701102350000 ROUND BAR,EN10060-85-EN10025-S355J0 46.73kg

933091 COVERING 9.87kg

705400051800 BEARING HOUSING,SNL 518-615,SKF 13.12kg

MM0246864 GUIDING RING,FRB 12.5/160,SKF 0.11kg

705400051840 ADAPTER SLEEVE,H318,SKF 1.37kg

705400051830 V-RING SEAL,TSNA518A(LOKOTRACK),SKF 0.14kg

705302418600 ROLLER BEARING,DIN635-22218EK 3.52kg

706201320200 FLEXIBLE COUPLING,CF-A-50-2 ER.496045-C,CENTAFLEX 16.8kg

706301494000 HYDRAULIC MOTOR,SG90M100NCON8NOC7WNNN,SAUER -SUNDST. 35.7kg

MM0203719 SPARE PART KIT
801890 SEAL,9008000-0114,SAUER-DANFOSS 0.05kg

801892 SEAL KIT,356980 0.11kg

704006490000 SPLIT PIN,ISO1234-8X50-ST 0.02kg

704207150000 WASHER,EN28738-40-A3A-160HV 0.06kg

N01530423 CAP SCREW, HEXAGONAL,ISO4014-M20X90-8.8-A3A 0.29kg

704205565100 JOINT PIN,ISO2340-B-40X510X490-ST 5.04kg

704405692920 PARALLEL KEY,DIN6885-A18X11X50 0.08kg

701300550000 KEY BAR,DIN6880-18X11
704405693260 PARALLEL KEY,DIN6885-A22X14X70
708801226500 UNIVERSAL GREASE,BEACON EP 2,ESSO 1.05kg

706300100950 SCREW, STRETCHING,OA74 3/4",STARKKI 2.31kg

446726 INSTRUCTION ASSEMBLY,CENTAFLEX 140H
292294 SUPPORT HOLDER 105kg

321432-1 PLATE 27.3kg

321432-2 PLATE 26.25kg

321432-3 PLATE 3.99kg

321432-4 PLATE 1.05kg

292305 BELT GUARD 66.15kg

292313-2 COVERING, www.LulanPanda.com 31.5kg

292306 PLATE
321493-2 SIDE PLATE 10.5kg

321493-1 SIDE PLATE 10.5kg

292313-1 COVERING 31.5kg

701301405000 L-BAR,EN10056-1-60 X 60 X 6-EN10025-S235JR
499362 PLATE
499363 PLATE, www.LulanPanda.com
701000970000 PLATE,EN10029-10A EN10025-S355J2
706300691000 TENSIONER LATCH,OJOP 703RLC 0.21kg

706300690900 HOOK,41C,OJOP 0.03kg

7001530177 CAP SCREW, HEXAGONAL,ISO4014-M10X180-8.8-A3A
7001530144 SCREW, HEXAGONAL,ISO4017-M10X40-8.8-A3A 0.03kg

N01530428 CAP SCREW, HEXAGONAL,ISO4014-M20X80-8.8-A3A 0.27kg

7001530617 SCREW, HEXAGONAL,ISO4017-M30X60-8.8-A3A 0.73kg

706202557072 TAPERED SLEEVE,3525X80,FENNER,  TM: TAPER-LOCK 3.99kg

706303279830 V-BELT PULLEY,280X5SPC-TL(3525),TOHMAC 35.8kg

705501260945 V-BELT SET,ISO4184-5XSPC 3350 6.56kg

803492 PIPE
706300792153 NUT,20BMTXS,PARKER HANNIFIN, TM: TRIPLE-LOK 0.25kg

706300791050 TIGHTENING BUSHING,TXS30,PARKER 0.05kg

701403144000 PIPE,EN10305-1-30X3-E235+N+ZE
801885 PIPE,LT-800 MURSKAINMODUULI
706300377167 FLANGE CONNECTOR,FS-6-102-G-M-0-10/A,MP-FILTRI 0.8kg

704103510000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M10X35-8.8-A3A 0.03kg

704518200200 O-RING,AS568-219-32.92X3.53 0.01kg

706300793005 CONNECTION,20-16F42EDMXS,PARKER HANNIFIN, TM: TRIPLE-LOK 0.27kg

706300793090 CONNECTION,20C6MXS (20 C6X-S),PARKER HANNIFIN, TM: TRIPLE-LOK 0.79kg

706300790453 CONNECTION,20EMTXS,PARKER  HANNIFIN, TM: TRIPLE-LOK 0.62kg

706302547564 COVERING PLATE,DIN3015-LDP-4-W1,STAUFF 0.02kg

933910 SUB-FRAME ASSEMBLY,GP100/GP100S 710.96kg

936409 FRAME ELEMENT,GP100/GP100S SUBFRAME 551.25kg

936423 PROFILE 138.6kg

701402566080 SQUARE TUBE,EN10219-CFRHS-S275JOH-180X180X10 53.24kg

936424 PROFILE 97.65kg

936445 PLATE 80.95kg

936444 PLATE 80.95kg

936569 PLATE 29.09kg

936433 FOOT 4.3kg

936438 FOOT 16.59kg

936442 FOOT 6.62kg

936439 FOOT 24.04kg

936568 PLATE, www.LulanPanda.com 2.31kg

936421 SERVICE PLATFORM PLATE 3.15kg

701001800000 PERFORATED PLATE,SFS5500-5 S235JR-KYYNELL 1 45.36kg
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936420 SERVICE PLATFORM PLATE 15.96kg

936419 SERVICE PLATFORM PLATE 4.3kg

936417 SERVICE PLATFORM PLATE 1.37kg

936415 SERVICE PLATFORM PLATE 4.62kg

936414 SERVICE PLATFORM PLATE 8.29kg

936411 SERVICE PLATFORM PLATE 18.59kg

934332 SCREW, TIGHTENING 5.78kg

N01563036 NUT, HEXAGONAL,ISO4032-M36-8-A3A,ISO4032 0.42kg

701109003600 THREADED ROD,M36 8.8 8.19kg

934098 MOTOR SUPPORT 113.09kg

7001530424 SCREW, HEXAGONAL,ISO4017-M20X100-8.8-A3A 0.32kg

N01623120 WASHER,DIN440-R22-100HV,EXTRATEC
934330 TIGHTENING PLATE 29.82kg

704501385500 SCREW, SOCKET FLAT HEAD,ISO10642-M12X30-8.8-A3A 0.03kg

7001530621 CAP SCREW, HEXAGONAL,ISO4014-M30X90-8.8-A3A 0.73kg

N01563030 NUT, HEXAGONAL,ISO4032-M30-8-A3A 0.23kg

947611 MOTOR SUPPORT ASSEMBLY,GP100/100S 297.36kg

933176 MOTOR SUPPORT ASSEMBLY,GP100/GP100S 283.81kg

933161 SUPPORT HOLDER,FIXED ON CRUSHER GP100/GP100S 215.35kg

N11900973 PLATE 13.23kg

N11900974 PLATE 13.23kg

934637 SQUARE TUBE 10.92kg

701402538500 SQUARE TUBE,EN10219-CFRHS-S275JOH-100X100X6.3,EN10219-2
934636 SQUARE TUBE, www.LulanPanda.com 9.71kg

934598 PLATE 6.3kg

934597 PLATE 2.52kg

N11900970 PLATE 1.94kg

N11900978 PLATE 14.28kg

N11900979 PLATE, www.LulanPanda.com 14.28kg

934616 PLATE 13.65kg

934628 PLATE 41.58kg

934631 PLATE 4.73kg

934599 PLATE 3.26kg

934629 PLATE 3.15kg

934633 LOCKING PLATE 0.27kg

934632 PLATE 0.84kg

934634 PLATE 0.84kg

934592 L-BAR 0.73kg

934594 PLATE 0.38kg

950435 PLATE 17.75kg

286782 MOTOR SUPPORT,GP100/100S 56.7kg

410862-B EYE BOLT,C80B, G158, G258 2.84kg

701109003000 THREADED ROD,M30 8.8 5.25kg

701101670000 ROUND BAR,EN10060-50-EN10025-S355J0 16.17kg

704006470000 SPLIT PIN,ISO1234-8X40-ST 0.01kg

704205248550 CLEVIS PIN,ISO2340-B-30X110X90-ST 0.62kg

404205248650 JOINT PIN,ISO2340-B-30X580X560-ST 3.73kg

701103455000 ROUND BAR,EN10278-30-10025-S295GC 5.83kg

N01532903 CAP SCREW, HEXAGONAL,ISO4014-M48X200-10.9-UNPLTD 3.89kg

7001530623 SCREW, HEXAGONAL,ISO4017-M30X100-8.8-A3A 0.73kg

704201679900 SCREW, HEXAGONAL,ISO4017-M20X75-8.8-A3A 0.23kg

MM0238236 SUB-FRAME,GP100 780.52kg

MM0238217 SUB-FRAME,GP100 650.89kg

MM0238218 PLATES WELDING,GP100 116.01kg

MM0238225 PLATE,GP100 104.54kg

MM0238224 PLATE,GP100 2.7kg

MM0238223 PLATE,GP100 www.LulanPanda.com 2.9kg

704104550000 NUT, WELDING,DIN929-M12-ST 0.01kg

MM0238219 PLATES WELDING,GP100 116.01kg

MM0238226 PLATE,GP100 104.54kg

MM0238221 PLATES WELDING,GP100 224.72kg

MM0238230 PLATE,GP100 53.47kg

MM0238233 PLATE,GP100 38.62kg

MM0238231 PLATE,GP100 54.93kg

MM0238232 PLATE,GP100 49.02kg

MM0238227 PLATE,GP100 14.31kg

MM0238220 PLATES WELDING,GP100 92.23kg

MM0238228 PLATE,GP100 48.81kg

MM0238229 PLATE,GP100 14.73kg

MM0215891 PLATES WELDING,GP200 / GP200S SUB-FRAME 12.61kg

MM0215886 PLATE,GP200 / GP200S 10.59kg

MM0215887 PLATE,GP200 / GP200S 1.27kg

MM0215888 SQUARE BAR,GP200 / GP200S 0.23kg

MM0215889 SQUARE BAR,GP200 / GP200S 0.15kg

MM0238222 PLATES WELDING,GP100 6.56kg

MM0238234 PLATE,GP100 4.67kg

MM0215885 PLATE,GP200 / GP200S 1.89kg
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MM0213336 INSTALLATION RAILS INST,GP550 SUB-FRAME 80.51kg

MM0213289 INSTALLATION RAIL,GP550 SUB-FRAME 30.99kg

MM0213283 PLATE,GP550 SUB-FRAME 7.06kg

MM0213284 PLATE,GP550 SUB-FRAME 5.69kg

MM0213286 PLATE,GP550 SUB-FRAME 11.18kg

MM0213313 STOPPER,GP550 SUB-FRAME 3.72kg

MM0213306 PLATE,GP550 SUB-FRAME 0.73kg

MM0213312 PLATE,GP550 SUB-FRAME 2.24kg

MM0213327 SHIM PLATE,GP550 SUB-FRAME 0.63kg

7001530633 SCREW, HEXAGONAL,ISO4017-M30X180-8.8-A3A 1.26kg

N01530514 SCREW, HEXAGONAL,ISO4017-M24X60-8.8-A3A,ISO4017 0.32kg

704007190000 WASHER,ISO7089-24-140HV-A3A 0.03kg

N01563024 NUT, HEXAGONAL,ISO4032-M24-8-A3A 0.12kg

N01530429 CAP SCREW, HEXAGONAL,ISO4014-M20X100-8.8-A3A 0.32kg

N01563020 NUT, HEXAGONAL,ISO4032-M20-8-A3A 0.06kg

MM0223517 PIN,GP550 SUB-FRAME 0.4kg

701100365000 ROUND BAR,EN10060-16-EN10025-S355J0 1.66kg

MM0238237 COVER PLATE,GP100 28.76kg

MM0238235 PLATE,GP100 26.86kg

7001530511 SCREW, HEXAGONAL,ISO4017-M24X50-8.8-A3A 0.32kg

MM0264632 SUPPORT,PRESSURE SEALING 7.7kg

MM0264630 PLATE,GP-SERIES 2.22kg

MM0264631 PLATE,GP-SERIES 5.49kg

804203927140 NUT, SELF-LOCKING,ISO7040-M14-8-A3A 0.03kg

7001530256 SCREW, HEXAGONAL,ISO4017-M14X40-8.8-A3A 0.07kg

704206980000 WASHER,EN28738-14-A3A-160HV 0.01kg

MM0287094 SHIM PLATE,S=2mm
MM0287090 SHIM PLATE,S=3mm
MM0283029 MOTOR SUPPORT ASSEMBLY,GP SERIES 477.23kg

MM0283308 MOTOR SUPPORT 193.22kg

MM0282764 MOTOR SUPPORT 184.89kg

MM0282800 PLATE 4.24kg

MM0282971 SUPPORT FRAME 259.38kg

MM0283220 FRAME PIPE 46.31kg

MM0283136 FRAME PIPE 41.88kg

MM0283128 SQUARE TUBE 9.19kg

C00101056 SQUARE TUBE,EN10219-2-120X120X8 RHS-S275-EN10025 27.72kg

MM0283149 PLATE 0.54kg

MM0283233 ROUND BAR 2.05kg

MM0283143 PLATE 1.01kg

MM0283141 PIPE 5.3kg

MM0210022 PLATE 4.24kg

MM0283286 PLATE 2.34kg

MM0283292 PLATE 2.35kg

N01577016 NUT, HEXAGONAL WELD,DIN929-M16
418958 EYE BOLT,GM11 www.LulanPanda.com 5.57kg

701101900000 ROUND BAR,EN10060-60-EN10025-S355J0 23.31kg

7001530899 CAP SCREW, HEXAGONAL,ISO4014-M42X240-8.8-A3A 3.36kg

704204090000 NUT, SELF-LOCKING,ISO10511-M42-8-A3A 0.66kg

704006510000 SPLIT PIN,ISO1234-8X63-ST 0.04kg

704205426000 CLEVIS PIN,ISO2340-B-40X130X110-ST 1.3kg

406303279879 V-BELT PULLEY,355X 6 SPB-TL(3525),TOHMAC 33.91kg

406202557365 TAPERED SLEEVE,TAPER-LOCK3525X65,FENNER 3.99kg

406202557375 TAPERED SLEEVE,TAPER-LOCK3525X75,FENNER 3.99kg

706202557370 TAPERED SLEEVE,TAPER-LOCK3525X70,FENNER 3.99kg

405501260430 V-BELT SET,ISO4184-6XSPB 2500 3.7kg

405501260460 V-BELT SET,ISO4184-6XSPB 3150 4.01kg

N03223520 V-BELT,ISO4184-SPB 4500 0.9kg

933177 BELT GUARD ASSEMBLY 51.45kg

389959 BELT GUARD 31.5kg

704501499000 HINGE,DIN31211-B51 KORV.706203060615 0.62kg

706203062000 CATCH,6020023 0.11kg

936706 BELT GUARD 19.95kg

936704 PLATE, www.LulanPanda.com 13.97kg

936705 PLATE 4.2kg

936711 L-BAR 0.73kg

701002594055 NET,DIN791-028 2510-ST 4.73kg

704201040000 SCREW, HEXAGONAL,ISO4017-M12X30SK-8.8A3A 0.04kg

933922 BELT GUARD ASSEMBLY,GP100/GP100S 66.15kg

936732 BELT GUARD 37.8kg

936727 PLATE 19.84kg

936724 PLATE 14.07kg

936731 PLATE 2.31kg

N11901655 PLATE, www.LulanPanda.com 0.32kg

936729 PLATE 1.37kg

936730 PLATE 0.32kg

7001530190 SCREW, HEXAGONAL,ISO4017-M12X20-8.8-A3A 0.03kg
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936736 BELT GUARD 26.46kg

936739 PLATE 14.38kg

936738 PLATE 7.14kg

MM0256626 PLATE 0.33kg

MM0256627 NET,DIN791-028 2510-ST 0.9kg

936723 HATCH 1.16kg

MM0210408 BELT GUARD ASSEMBLY,GP100/GP100S 76.65kg

936080 BELT GUARD 16.7kg

N11901450 PLATE 11.55kg

N11901451 PLATE 4.73kg

N11901452 NET 0.42kg

936086 BELT GUARD 46.2kg

N11901455 PLATE 0.95kg

701000644600 PLATE,EN10029-6A EN10025-S235JR
N11901456 PLATE 6.72kg

N11901457 PLATE 6.72kg

N11901458 PLATE, www.LulanPanda.com 8.93kg

N11901459 PLATE 8.93kg

N11901460 PLATE 2.42kg

N11901461 FLAT BAR 0.84kg

N11901464 FLAT BAR 0.42kg

N11901465 FLAT BAR 0.32kg

N11901467 PLATE 0.07kg

MM0283641 SUPPORT 9.31kg

MM0283350 PLATE 2.55kg

MM0283363 SQUARE TUBE 1.97kg

701402528800 SQUARE TUBE,EN10219-CFRHS-S275JOH-50X50X5
MM0283371 PLATE 0.08kg

MM0210412 PLATE 1.87kg

MM0210411 PLATE 2.85kg

MM0283650 SUPPORT 9.31kg

MM0238238 BELT GUARD ASSEMBLY,GP100 193.47kg

MM0238239 PLATE WELDING,GP100 21.33kg

MM0238244 PLATE,GP100 20.99kg

MM0238240 PLATE WELDING,GP100 0.51kg

MM0238245 PLATE,GP100 0.48kg

MM0217654 BRACKET,GP200 / GP200S BELT GUARD 3.61kg

MM0217652 PLATE,GP200 / GP200S BELT GUARD 0.84kg

MM0217653 PLATE,GP200 / GP200S BELT GUARD 2.77kg

MM0238246 PLATE,GP100 2.11kg

MM0217651 BRACKET,GP200 / GP200S BELT GUARD 3.7kg

MM0217648 PLATE,GP200 / GP200S BELT GUARD 0.88kg

MM0217650 PLATE,GP200 / GP200S BELT GUARD 2.81kg

MM0217657 PLATE,GP200 / GP200S BELT GUARD 5.03kg

MM0217658 PLATE,GP200 / GP200S BELT GUARD 5.64kg

MM0238247 PLATE,GP100 4.48kg

MM0238248 COVER PLATE,GP100 5.82kg

MM0253422 COVER PLATE,GP100 7.67kg

MM0253423 COVER PLATE,GP100 9.19kg

MM0253424 COVER PLATE,GP100 8.12kg

MM0253425 COVER PLATE,GP100 4.88kg

MM0253426 PLATE, RUBBER,GP100 3.06kg

703000080000 PLATE, RUBBER,5NBR (7,3KG/M2) (5X1200X10000MM)
N01633013 WASHER,NL12SP,NORD-LOCK
MM0238241 COVER,GP100 12.46kg

MM0238243 PLATE,GP100 9.26kg

MM0212091 ROUND BAR,GP550 BELT GUARD 0.63kg

701100320097 ROUND BAR,EN10060-16-EN10083-1-25CRMO4+QT 1.58kg

MM0238242 PLATE,GP100 0.98kg

911915 PRESSURE SEALING,GP100 48.3kg

MM0252559 COMPRESSOR UNIT,G-SERIES 47.25kg

912992 SUPPORT HOLDER 29.4kg

912992-1 PLATE 26.25kg

912992-2 FLAT BAR 1.05kg

701200680000 FLAT BAR ROD,EN10058-40X6-EN10025-S355J0
912992-3 FLAT BAR 0.53kg

312076 FLANGE PIPE,G-SARJA 4.2kg

701102730000 ROUND BAR,EN10060-130-EN10025-S355J0 109.2kg

501403061000 PIPE,EN10305-1-42X3-E235+N
447600 FLANGE PIPE, www.LulanPanda.com 0.21kg

701001237000 PLATE,EN10029-12A EN10025-S235JR
704404750000 WEDGE RING,DIN3861-S16-ST
418559 SEAL,G-SARJA 0.11kg

703400074000 SEALING PLATE,1,5 NEBAR
MM0218989 CLAMP,GP-SERIES www.LulanPanda.com 0.77kg

418560 CLAMP,G-SARJA 0.57kg

701200180000 BAND,EN10048-4X30-EN10025-S185 0.95kg
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MM0218985 PLATE,GP-SERIES 0.21kg

704007480000 WASHER, SPRING,DIN127-A8-A3A,DIN 127 0.01kg

N01530041 SCREW, HEXAGONAL,ISO4017-M5X25-8.8-A3A
N01530104 SCREW, HEXAGONAL,ISO4017-M8X25-8.8-A3A 0.01kg

7001563008 NUT, HEXAGONAL,ISO4032-M8-8-A3A 0.01kg

704500217500 WASHER, SPRING,DIN7980-5-A3A
703402105680 O-RING,SMS1586-109.10X5.70-NBR90 0.01kg

MM0252493 
BLOWER,HP-229,3-PH,2-POLE, 230/400V 50HZ, 230/460V 60HZ,RIETSCHLE 

THOMAS TAIWAN TM:CRELEC
10.5kg

996804000010 FILTER CARTRIDGE,842280-0 / X77-0132,VOLVO / DONALDSON 2.27kg

704404204950 CLAMP,DIN3017-SA25-40-W1 0.03kg

703500111600 OIL HOSE,LOT12016,NOKIA 0.47kg

706203455000 TUBE NIPPLE,765801(PUS20R),VOSS
406203455500 CONNECTION,148801(PSS  20/16),VOSS
N05207011 CABLE,LIYCY(TP) 220,5,LAPPKABEL 0.1kg

N11903727 ELECTRIC CABLE,30 M, (N05207011) 2.94kg

N11903728 ELECTRIC CABLE,70 M, (N05207011) 6.83kg

N11903729 ELECTRIC CABLE,LIYCY(TP) 220,5 120M,LAPPKABEL 11.76kg

928586 TRANSPORT RACK,KULJETUSALUSTA GP100 178.5kg

928601 THREADED ROD,KIERRETANKO L=850 3.36kg

701109002400 THREADED ROD,M24 8.8 3.15kg

MM0251800 TRANSPORT RACK,GP100 / GP100S KULJETUSALUSTA 178.19kg

MM0251801 TRANSPORT RACK,GP100 / GP100S 67.26kg

MM0251808 U-BEAM,GP100 / GP100S TRANSPORT RACK 7.3kg

MM0252963 PLATE 2.54kg

MM0251807 PLATE,GP100 / GP100S TRANSPORT RACK 20.15kg

MM0255572 PLATE 0.39kg

MM0251812 BEAM,GP100 / GP100S TRANSPORT RACK 2.15kg

MM0252041 PLATE 0.26kg

MM0242458 PLATE 0.95kg

MM0251803 TRANSPORT RACK,GP100 / GP100S 19.07kg

MM0251810 U-BEAM,GP100 / GP100S TRANSPORT RACK 14.88kg

MM0251811 BEAM,GP100 / GP100S TRANSPORT RACK 2.1kg

7001530625 CAP SCREW, HEXAGONAL,ISO4014-M30X100-8.8-A3A 0.73kg

932511 PROTECTING COVER 7.35kg

924650 LOWER PROTECTION,G8 ALAHELMA 68.25kg

924649-1 LOWER PIECE,GP100 ALAHELMA 60.9kg

924649-2 LOWER PIECE,GP100 ALAHELMA 19.95kg

701201010000 FLAT BAR ROD,EN10058-50X20-EN10025-S355J0
MM0212059 ELECTRIC SYSTEM,GP100/S WITH IC50 STD CONTROL CENTRE
MM0212061 CONTROL CENTER,IC50 STD, GP100/S
N05256955 TERMINAL BLOCK,ST 10,PHOENIX CONTACT
N05256957 TERMINAL BLOCK,ST 10-PE,PHOENIX CONTACT
N02495221 DISPLAY UNIT,4G 2025 A02,EPEC OY 1.26kg

N02495179 PROGRAMMABLE LOGIC CONTROLLER,4G 2024 UNIVERSAL I/O MODULE,EPEC OY 0.84kg

707301405300 FUSE,1904529905 0.01kg

N05256975 FUSE BASE,ST 4-FSI/C, 3036372,PHOENIX CONTACT 0.02kg

707301405225 FUSE,1904529903 (5A),BOSCH
N05256375 SIGNAL LAMP,XB4-BVB4,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE
N05256376 SIGNAL LAMP,XB4-BVB5,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.05kg

707302282500 RELAY,G2R-2-SND 24VDC,OMRON 0.05kg

707302282520 RELAY BASE,P2RF-08-E,OMRON 0.05kg

N05256315 TIME RELAY,DMB51CM24,CARLO  GAVAZZI 0.08kg

707402076501 COIL SWITCH,LC1D09BD,SCHNEIDER  ELECTRIC, TM: TELEMECANIQUE 0.58kg

707402076502 CONTACTOR,LC1D12BD,SCHNEIDER  ELECTRIC, TM: TELEMECANIQUE
N05255594 HOUR METER,BG70.18,MüLLER

707402076120
MTR PROTECTIVE CIRCUIT BREAKER,GV2-ME10+AE11,SCHNEIDER ELECTRIC, TM: 

TELEMECANIQUE
0.32kg

707402076111 CONTACT BLOCK,GV-AE11,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.02kg

N05222811 
MTR PROTECTIVE CIRCUIT BREAKER,GV2-ME06,SCHNEIDER ELECTRIC, TM: 

TELEMECANIQUE
0.27kg

N05222814 
MTR PROTECTIVE CIRCUIT BREAKER,GV2-ME07,SCHNEIDER ELECTRIC, TM: 

TELEMECANIQUE
0.27kg

N05256377 PUSH BUTTON,XB4-BP31,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.05kg

N02495126 PUSH BUTTON,XB4-BP42,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.01kg

MM0223948 CONTACT BLOCK,ZB5-AZ102,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.02kg

MM0223950 EMERGENCY STOP BUTTON,ZB5-AS44,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.04kg

MM0223946 KEY SWITCH,ZB5-AG2,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.05kg

MM0223947 CONTACT BLOCK,ZB5-AZ101,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.02kg

N05256023 CURRENT TRANSFORMER,TAD 4 800A/5A,CARLO GAVAZZI 0.63kg

MM0253215 POWER CONVERTER,CPT-DIN AV5 3 H A1,CARLO GAVAZZI 0.21kg

MM0223580 POWER SOURCE,QUINT-PS-3X400-500AC/24DC/10,PHOENIX  CONTACT 1.47kg

N05256691 CONNECTION ITEM,GV2-AF3,SCHNEIDER ELECTRIC 0.02kg

N05222854 SWITCH,KSR3.40/U + KSH48 + KS23.200,ENSTO ELECTRIC
MM0246637 RESISTOR,VPKT1.63 120OHM 0.25W,ENSTO CONTROL OY
MM0212063 CIRCUIT DIAGRAM,IC50 STD, GP100/S
MM0212060 ELECTRIFICATION, CRUSHER,GP100/S WITH IC50
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MM0214400 ELECTRIC SYSTEM,GP100/S WITH IC50(460VAC)
MM0214402 CONTROL CENTER,IC50, GP100/S(460VAC)
MM0224059 FUSE,CCMR010.
MM0224126 FUSE HOLDER,480332
MM0224054 FUSE,CCMR004.,LITTELFUSE
N05255395 FUSE,KKV 332CC (FUSED SWITCH DISCONNECTOR),KATKO
MM0223951 CONTACT BLOCK,ZB5-AZ104,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.03kg

707401180529 CABLE SEAL,STR 29 (13-20MM),SKINTOP
707401180536 CABLE SEAL,STR 36 (20-26MM),SKINTOP
MM0224888 FUSE,CCMR025.,LITTELFUSE
MM0214403 CIRCUIT DIAGRAM,IC50, GP100/S(460VAC)
MM0214401 ELECTRIFICATION, CRUSHER,GP100/S WITH IC50(460VAC)
MM0266619 ELECTRIC SYSTEM,IC50 220V, G-LUBRICATION
MM0266621 ELECTRIC CENTER,IC50 220V, G-LUBRICATION
N05256262 AUTOMATIC FUSE,C60H 2P C6 6A,SCHNEIDER ELECTRIC 0.25kg

MM0216796 BASE,LUB 32,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.95kg

MM0217246 CONTROL UNIT,LUCA 18BL,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.14kg

MM0260793 CONTACT BLOCK,LUA1 C11,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.03kg

MM0219461 
MTR PROTECTIVE CIRCUIT BREAKER,GV2-ME08,SCHNEIDER ELECTRIC, TM: 

TELEMECANIQUE
0.27kg

MM0217245 CONTROL UNIT,LUCA 12BL,SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0.14kg

7005255631
MTR PROTECTIVE CIRCUIT BREAKER,GV2-ME16,SCHNEIDER ELECTRIC, TM: 

TELEMECANIQUE
0.27kg

MM0217119 STICKER,IC50
MM0253216 POWER CONVERTER,CPT-DIN AV6 3 H A1,CARLO GAVAZZI 0.21kg

N05255953 POWER SUPPLY,ADC5421R,POWERNET 2.1kg

N05256412 END PLATE,CLIPFIX 35, 3022218,PHOENIX CONTACT 0.01kg

MM0222490 END PLATE,D-ST 10, 3036644,PHOENIX CONTACT 0kg

N05256413 END PLATE,D-STS 2,5, 3031762,PHOENIX CONTACT
MM0266384 END PLATE,ATP-QTC, 3206209,PHOENIX CONTACT 0.01kg

MM0265214 RELAY,NA1/3-D,CARLO GAVAZZI 0.18kg

MM0217117 STICKER,IC50
MM0248632 LEVER,OHY2AJ1,ABB 0.21kg

MM0261759 SHAFT,OXS5X250 (1SCA022376R6670),ABB 0.32kg

MM0264275 SWITCH,OT45E3, 1SCA022352R6950,ABB 0.28kg

MM0227028 CASE,EMG 12-B2, 2948306,PHOENIX CONTACT
MM0266622 CIRCUIT DIAGRAM,IC50 220V, G-LUBRICATION
MM0266620 ELECTRIFICATION,IC50 220V, G-LUBRICATION
MM0246058 GATEWAY,DATACOMMUNICATION  ADAPTER 5.25kg

MM0245812 COMPUTER,METSOACN C65, D200746,METSO AUTOMATION 6.2kg

MM0246549 CABLE GROUP,IC50 GATEWAY, MALE 4.2kg

MM0245002 CASE,9670090424 0.01kg

MM0245925 CONNECTOR,9672095604
MM0238180 PAINTING,GP100 STICKERS ANSI
MM0229994 STICKER,READ MANUAL C-JAWS,ANSI Z535/ISO 3864 HARMONIZED
MM0229995 STICKER,DO NOT INSERT TOOLS,ANSI Z535/ISO 3864 HARMONIZED
MM0231186 STICKER,HATCH,ANSI Z535/ISO 3864 HARMONIZED
MM0229996 STICKER,DO NOT OPERATE,ANSI Z535/ISO 3864 HARMONIZED
MM0230002 STICKER,SERVICING WHILE PRESSURIZED,ANSI Z535/ISO 3864 HARMONIZED
944048 STICKER, LOGO,C110 www.LulanPanda.com
MM0234102 STICKER,LIFTING POINT,C & GP
MM0238343 STICKER,GP100
MM0229997 STICKER,DO NOT OPEN DRIVE GUARD,ANSI Z535/ISO 3864 HARMONIZED
MM0252954 PAINTING,GP100 STICKERS ISO
MM0250258 STICKER,READ INSTRUCTION, PERSONAL PROTECTIVES,ISO 3864
MM0252035 STICKER,DO NOT INSERT TOOLS,ISO 3864
MM0252118 STICKERS, ISO,HATCH,ISO 3864
MM0250244 STICKER,DO NOT OPEN DRIVE GUARD,ISO 3864
MM0250241 STICKER,SERVICING WHILE PRESSURIZED,ISO 3864
MM0250239 STICKER,HOT SURFACE (SMALL),ISO 3864
MM0256847 STICKERS, ISO,WARNING (SMALL),ISO 3864 HARMONIZED
MM0256848 STICKERS, ISO,HOT SURFACE (SMALL),ISO 3864
MM0265819 STICKER,GP-LUB UNIT/HYDRAULIC POWER UNIT,ISO 3864
MM0560491 Thrust bearing 32.55kg

418460 Seal www.LulanPanda.com Lu
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